ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Ref Level 23.00 dém  Offset 11.00 d& Mode Sweep Ref Level 23.00 dém  Offset 11.00 dB Mode Sweep
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Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

Tx Power 24.58 dBm RBW 100.000 kHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

Tx Power 23.54 dBm RBW 100.000 kHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  aAlimit Range Low Range Up | RBW | Frequency | Powerabs | PowerRel |  Alimit
-10.000 MHz -5.038 MHz |__100.000 kHz 513.91427 MHz -20.11 dBm 44,70 dB. -7.11dB -10.000 MHz -5.038 MHz __100.000 kHz B13.86782 MHz -23.26 dBm -46.50 dg -10.26 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -45.22 dBm 69,81 dB -25.22 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813.98312 MHz -48,31 dBm -71.85 dg -28.31 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.03168 MHz -44.62 dBm 6921 dB -24.62 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -43.03 dBm 7157 d8 -28.03 dB
5.038 MHz 10.000 MHz | 100.000 kHz 824.28580 MHz -19.55 dBm 44,14 dB -6.55 dBb 5.038 MHz 10.000 MHz | 100.000 kHz 824.21435 MHz -23.06 dBm 46.60 dB -10.06 dB
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Date: 16.DEC.2024 12:10:1% Date: 16.DEC.2024 12:11:23

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum =

Spectrum “§'|

Ref Level 23.00 dém  Offset 11.00 dB Mode Sweep Ref Level 23.00 dém  Offset 11.00 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Tx Power 22.52 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  aAlimit

Spectrum Emission Mask Standard: None
Tx Power 20.62 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz

Range Low Range Up | RBW | Frequency | Powerabs | PowerRel |  Alimit

-10.000 MHz -5.038 MHz 100.000 kHz 813.95357 MHz -26.36 dBm -48.88 dB -13.36 dB -10.000 MHz -5.038 MHz 100.000 kHz 81391070 MHz -53.03 dB -19.42 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98312 MHz .22 dBm -74.74 dB -32.22 dB -5.038 MHz -5.000 MHz 300.000 Hz 81399813 MHz -77.67 dB -37.05 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00188 MHz -51.96 dBm -74.48 dB -31.96 dB 5.000 MHz 5.038 MHz 300.000 Hz 82401688 MHz -77.26 dB -36.64 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.03929 MHz -26.58 dBm 49,11 dB -13.58 dB 5.038 MHz 10.000 MHz 100.000 kHz 824,05000 MHz -31.64 dBm 52.26 dB -18.64 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectr i Spec "5"
RefLevel 23.00 dBm  Offset 11.00 dB Mode Sweep Ref Level 23.00 dém  Offset 11.00 de Made Sweep
SGL Count 1007100 SGL Count 100/100
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[pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 24.47 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 23.44 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-15.000 MHz -7.538 MHz |__100.000 kHz 513.94911 MHz -22.72 dBm 4719 dB. -5.72 dB -15.000 MHz -7.538 MHz __100.000 kHz 813.90089 MHz -25.70 dBm -49.14 dg -12.70 dB
-7.538 MHz -7.500 MHz | 300.000 Hz 813.97589 MHz -48.01 dBm 7248 dB -28.01dB -7.538 MHz -7.500 MHz | 300.000 Hz 813.99196 MHz -51.28 dBm -7472d8 -31.28 dB
7.500 MHz 7.538 MHz | 300.000 Hz 823.02411 MHz -47.90 dBm 7237 dB -27.90 dB 7.500 MHz 7538 MHz | 300.000 Hz 82901675 MHz -51.36 dBm -74.80 d8 -31.36 dB
7.538 MHz 15.000 MHz | 100.000 kHz 529.13125 MHz -22.61 dBm 47.08 dB -9.61 dB 7.538 MHz 15.000 MHz | 100.000 kHz 52904018 MHz -26.23 dBm 49.67 dB -13.23 dB
Date: 16.DEC.2024 12:21:4¢ Date: 16.DEC.2024 12:22:52

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum = Spectrum “§'|
RefLevel 23.00 dBm  Offset 11.00 dB Mode Sweep Ref Level 23.00 dém  Offset 11.00 de Made Sweep
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[Spectrum Emission Mask Standard: None (Spectrum Emission Mask Standard: None
Tx Power 22.48 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.48 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  aAlimit Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-15.000 MHz -7.538 MHz |__100.000 kHz 813.90625 MHz -30.02 dBm 5250 dB. -17.02 dB -15.000 MHz -7.538 MHz __100.000 kHz B13.95446 MHz -56.83 de -23.36 dB
-7.538 MHz -7.500 MHz | 300.000 Hz 813.99196 MHz 63 dBm -78.10 dB -35.63 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813.98125 MHz -81.22de -40.74 dB
7.500 MHz 7.538 MHz | 300.000 Hz 823.02411 MHz -55.45 dBm 7793 dB -35.45 dB 7.500 MHz 7538 MHz | 300.000 Hz 82900268 MHz -81.51d8 -41.44 dB
7.538 MHz 15.000 MHz | 100.000 kHz 525.04018 MHz -30.44 dBm 52,91 dB -17.44 dB 7.538 MHz 15.000 MHz | 100.000 kHz 52908304 MHz -36.24 dBm 56.72 dB -23.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

oo oo
v € v I
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Tm:k PA Limit Tm:k PABS
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Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 806,500 MHz 100.000 kHz 776.24266 MHz -55.60 dBm -42.60 d& 30.000 MHz 806.500 MHz 100.000 kHz £25,70813 MHz -55.70 dBm -42.70 dB
836.500 MHz 1,000 GHz 100.000 kHz 887.85420 MHz -55.36 dBm -42.36 dB 836.500 MHz 1.000 GHz 100.000 kHz 553,79348 MHz -55.55 dBm -42.55 dB
1,000 GHz 3,000 GHz 1.000 MHz 2,56986 GHz -44.99 dBm -31.99 dB 1.000 GHz 3,000 GHz 1,000 MHz 287176 GHz -44.08 dBrm -31.99 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.88826 GHz -40.73 dém -27.73 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.98175 GHz -40.52 dBm -27.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01525 GHz -41.57 dBm -28.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00575 GHz -41.61 dBm -28.61 dB
[ I J ) e L I J ) e
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 806.500 MHz 100.000 kHz 780.53620 MHz -56.02 dém -43.02 db
836.500 MHz 1.000 GHz 100.000 kHz 96082046 MHz -55.36 dBm -42.36 db
1,000 GHz 3,000 GHz 1.000 MHz 2.36326 GHz -44.83 dBm -31.83 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.25926 GHz -40.51 dém -27.51 db
7.000 GHz 9,000 GHz 1.000 MHz 7.02124 GHz -41.63 dBm -28.63 db
[ i J u L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 3MHz

F i pe =)
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 806,500 MHz 100.000 kHz 802.64201 MHz -55.89 dBém -42.89 d& 30.000 MHz 806.500 MHz 100.000 kHz 804,43755 MHz -55.95 dBm -42.95 dB
836.500 MHz 1,000 GHz 100.000 kHz 922,00862 MHz -55.44 dBm -42.44 dB 836.500 MHz 1.000 GHz 100.000 kHz 838,82871 MHz -55.56 dBm -42.56 dB
1,000 GHz 3,000 GHz 1.000 MHz 1.62859 GHz -44.97 dém -31.97 d8 1.000 GHz 3,000 GHz 1,000 MHz 1.63559 GHz -43.74 dBm -30.74 d8
3,000 GHz 7,000 GHz 1.000 MHz 6.23826 GHz -40.67 dém -27.67 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.94976 GHz -40.53 dBm -27.53 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -41.53 dBm -28.53 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02174 GHz -41.68 dBm -28.68 dB
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 806.500 MHz 100.000 kHz 77881465 MHz -55.91 dém -42.01 db
836.500 MHz 1.000 GHz 100.000 kHz 960.08508 MHz -55.53 dBm -42.53 db
1,000 GHz 3,000 GHz 1.000 MHz 1.64309 GHz -44.52 dBm -31.52 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -40.62 dém -27.62 db
7.000 GHz 9,000 GHz 1.000 MHz 7.36316 GHz -41.58 dBm -28.58 db
J ul wa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 5MHz

F i pe =)
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 806,500 MHz 100.000 kHz 803.61257 MHz -55.87 dém -42.87 dB 30.000 MHz 806.500 MHz 100.000 kHz 793.08195 MHz -55.77 dBm -42.77 dB
836.500 MHz 1,000 GHz 100.000 kHz 558.94115 MHz -55.22 dBm -42.22 dB 836.500 MHz 1.000 GHz 100.000 kHz 9B5,25150 MHz -55.43 dBm -42.43 dB
1,000 GHz 3,000 GHz 1.000 MHz 1.62908 GHz -44.60 dBm -31.60 d8 1.000 GHz 3,000 GHz 1,000 MHz 1.63409 GHz -44.40 dBrm -31.40 d8
3,000 GHz 7,000 GHz 1.000 MHz 6.92726 GHz -40.43 dém -27.43 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.94326 GHz -40.75 dBm -27.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34B66 GHz -41.50 dBm -28.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -41.76 dBm -28.76 dB
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B96.76049 MHz
1.63909 GHz
6.92626 GHz
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum

SGL Count 100/100

Ref Level 0.00 dém  Offset 11.00 d&

Maode Auto Sweep
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
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Range low | Rangeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 806.500 MHz 100.000 kHz £28.57129 MHz -56.05 dém -43.05 db
836,500 MHz 1.000 GHz 100.000 kHz 837.76649 MHz -55.32 dBm -42.32 db
1,000 GHz 3,000 GHz 1.000 MHz 1.62959 GHz -44.61 dém -31.61 db
3,000 GHz 7.000 GHz 1,000 MHz 5.92638 GHz -40.65 d&m -27.65 db
7.000 GHz 9,000 GHz 1.000 MHz 7.34066 GHz -41.72 dBm -28.72 db

)
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FAX . 886-3-328-4978

Page Number

1 All - 26 of 28




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Ref Level 0.0

@1 AvgPwr

Spectrum

0 dem

SGL Count 100/100

Offset 11.00 dg

Maode Auto Sweep
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Poweer Abs | ALimit |
30.000 MHz 806.500 MHz 100.000 kHz 804.87430 MHz -55.70 dBém -42.70 db
836,500 MHz 1.000 GHz 100.000 kHz 980.51237 MHz -55.10 dBm -42.10 db
1,000 GHz 3,000 GHz 1.000 MHz 1.63009 GHz -44.22 dém -31.22 db
3,000 GHz 7.000 GHz 1,000 MHz 6.21726 GHz -40.5¢ d&ém -27.54 db
7.000 GHz 9,000 GHz 1.000 MHz 7.04774 GHz -41.64 dBm -28.64 db
m T
L J [{ W
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0083
40 Normal Voltage 0.0068
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0049
PASS
-10 Normal Voltage 0.0035
-20 Normal Voltage 0.0053
-30 Normal Voltage 0.0149
20 Maximum Voltage 0.0073
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0037

Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.

TEL : 886-3-327-3456 Page Number 1 All - 28 of 28
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

LTE Band 26_Part 90S (824M)

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824MHz 4.00 4.87 5.48 6.29 PASS
TEL : 886-3-327-3456 Page Number :Al2-10f15

FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
824MHz/ Full RB

Spectrum 32 Spectrum 2
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
824MHz 1.32 1.37 3.09 3.10 5.06 5.16 | 10.07 | 9.92 | 14.62 | 14.47 - -
Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM ZSfAQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
824MHz 1.37 1.30 3.08 3.14 5.03 496 | 10.05 | 10.08 | 14.53 | 14.32 - -

TEL : 886-3-327-3456 Page Number i Al2-30f15

FAX . 886-3-328-4978
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LTE Band 26

824MHz/ 1.4MHz |/ QPSK

824MHz/ 1.4MHz / 16QAM

pectrum k2 Spectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 30 kHz Ref Level 30.00 Gom  Offset 11.00 0B w RBW 30 Kz
= ATL 30d8 SWT 63.2 ys @ VBW 100 kHz  Mode FFT p= AL 30 da  SWT 63.2 y5 @ VBW 100 kHz  Mode FFT
561 Count 100/100 SGL Count 100/100
| s | CEE
ML 16.70 dbm) M 15.53 dom)|
L 824.03920 MHZ| 824.04480 MHz
y
® o X ndB 26.00 dB)| @ 26.00 dB|
10 AV o P S 1.325900000 MHz| 10 e e et e 1.379000000 MHz
Qfactor 621.5 597.6)
0 d od L
E e ",
20 s .
Y ; e "
— Ay r
| ! (il \J
=30
40 40
S0 S0
<0 40
CF 824.0 MHz 1001 pts Span 2.8 MHz CF B24.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 524,0392 WHz 16,70 68m nde down 1.3259 MHz M1 1 524,0448 WHz 15,53 dam 18 down
1 1 823,3483 MHz -9.28 dém nds 26.00 d& 1 1 823,3203 MHz -10,49 dam g
T2 1 824.6741 MHz -a.37 dém Q factor £21.5 12 1 824.6093 MHz -10.57 dém q factor
il

824MHz/ 3MHz / QPSK

824MHz/ 3MHz / 16QAM

Spectrum - Spectrum k2
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dom _ Offset 11.00 06 = RBW 100 FHz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1650 Ao I 16,41 dom|
- 622.77120 MHz - 624.20360 MHz]
e 26.00 dB| B 26.00 dB|
10 N 3.092900000 MHZ| 10 v - A 3.104900000 MH2|
i \ 266.0) 7 a factor 265.5
o | o L
10 dor — 1=
A
~ == S TS 20
Wb N T
=30 <30
40 -0
S0 S0
<0 40
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 522,712 WHZ 16.50 gbm | nde down 3.0029 Mz Wi 1 524,2038 Wz 18,41 dem | nde down 3.1049 iz
T1 1 822.4835 MHz -9.46 dBm ndB 26.00 d& T1 1 822.4206 MHz -7.76 d8m ndg 26.00 d&
T2 1 825.5764 MHz -a.56 dBm Q factor 266.0 12 1 825.5345 MHz -7.58 dém q factor 265.5
L L - wa L JL 4 wa

824MHz/ 5MHz / QPSK

824MHz/ 5MHz / 16QAM

=)

&

Spectrum Spectrum
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dom _ Offset 11.00 06 = RBW 100 FHz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 16.05 dor I 17.00 dom|
- M 625.14900 MHz - 625.85800 MHz|
o P 26.00 de} N 26.00 dB
10 [ e . Bw A 5.065000000 MHZ 10 ! V""u[h 5.165000000 MHZ|
Q factar 162.9) ] 159.9
/
0 di + 0di
10d I
e ! ey s N
=30 <30
40 -0
-s0 S0
<0 40
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 525,149 Mz 18.05 gbm | nde down 5.065 Mz Wi 1 525,853 MHz 17.08 dom | nde down 5165 Mz
T1 1 821.493 MHz -8.08 dém ndB 26.00 d& T1 1 821.413 MHz -9.24 d8m ndg 26.00 d&
T2 1 B26.557 MHz -8.09 d8m Q factor 162.3 12 1 B26.577 MHz -8.83 dém q factor 159.9
L L - wa L JL 4 wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al2 - 4 0f 15




SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26

824MHz/ 10MHz / QPSK

824MHz/ 10MHz / 16QAM

pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 kHz
o att 3008 SWT  12.5 5 @ YBW 1MHZ  Mode FFT
561 Count 100/100
| s
ML 18,76 dom)
2 J 26,5770 MHZ]
e e, 26.00 dB|
© ! By - 10.070000000 MHz]
T q factor \ 82.1
/ \
o ¢
Ty
10 d o =
S
20
a0
40
S0
<0
CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 26,577 MHZ 18.76 08m nde down 10,07 WAz
1 1 518,025 MHz 50 d8m nds 26.00 d&.
T2 1 528,535 MHz ~7.38 dém qQ factor B2.1

Spectrum

=]

Ref Level 30,00 dém

Offset 11,00 0B » RBW 300 kHz

e At 30d8  SWT  1Z.5 5 @ VBW 1MHZ  Made FFT
SGL Count 100/100
| CEE
M 16,54 dom)|
23,4810 MHz|
N P, 26.00 d8
\ 9.930000000 MHz
82.9)
L
\
a0
40
50
40
CF B24.0 MHz 1001 pts Span 20.0 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 23,491 MHZ 18,94 daim 18 down 9.3 MHz
1 1 519,045 MHz -7.33 dém g 26.00 d&.
12 1 528,575 MHz -6.85 dém q factor 82.9

824MHz/ 15MHz / QPSK

824MHz/ 15MHz / 16QAM

Spectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 kHz
o att 3008 SWT  12.5p5 @ VBW 1MWHz  Mode FFT
561 Count 100/100
| s
ML 17.20 dom)
21,0630 MHZ]
20 :
. B 26.00 de}
10 Y A" 14.625000000 MHz|
Q factor 56.1
e
o]
a0
40
S0
<0
CF 824.0 MHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Resul |
ML 1 21,063 MHZ 17.20 68 nde down 146
1 1 516,627 MHz -8.78 dém nds
T2 1 531,253 MHz -8.71 dém qQ factor

Spectrum

=]

Ref Level 30.00 Gom  Offset 11.00 0B w RBW 300 Kz
o Art 30d8 SWT 12545 @ VBW 1MHz Moade FFT
SGL Count 100/100
| CEE
M 16.27 dom)|
24,7490 MHz|
= ) Y. _nds 26.00 d8
1 P A T A e TR 14.476000000 MHz|
T a factor 57.0)
o ;
20 98 v
30
40
50
40
CF B24.0 MHz 1001 pts Span 80.0 MHz
Markar
Type | Ref | Trc | X-value | v-value | Function | Function Resu |
M1 1 524,749 MHZ 16.27 dom | nde down
1 1 816,027 MHz -8.53 dam g
12 1 531,403 MHz -10.02 dam q factor

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al2-50f15




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26

824MHz/ 1.4MHz / 64QAM

824MHz/ 3MHz / 64QAM

pectrum - Spectrum -
Ref Level 30,00 dom  Offset 11.00 06 = RBW 30 FHz Ref Level 30.00 dom _ Offset 11.00 06 = RBW 100 FHz
= ATL 30d8 SWT 62.2 U5 @ VBW 100 kH2  Mode FFT po AL 30 d8  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1517 dom I 1761 dom|
- N 624.47270 MHz - 1 623.78420 MHz|
nds 26.00 d8) NN . ey SN 26.00 8|
" e Th e . A 1.876200000 MHZ} o Jia d i B ~ 2.080000000 MHz
Q factor 599.1 T Q factor \ 267.4
od o .
N Ty
™ - A, N
<30
40 -0
S0 S0
<0 40
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-valus Function | Function Result
M1 1 524.4727 Wz 15.12 gbm | nde down 1.3762 Mz Wi 1 5237642 1HZ 17.61dsm | nde down 3.0809 Mz
T1 1 823.2079 MHz -11.01 d8m ndB 26.00 d& T1 1 822.4775 MHz -8.34 dém ndg 26.00 d&
T2 1 824.6741 MHz -10.96 dBm Q factor 599.1 12 1 25,5584 MHz -8.36 dém q factor 267.4
Spectrum - Spectrum -
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dbm _ Offset 11.00 0 = RBW 200 FHz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 12.6 5 & VBW 1 MHZ  Made FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
1526 dom I 17,17 dom|
62442000 MHz M 626.4980 MHz
20 ! 20 ,
26.00 def _pdeX, 26,00 d8
o 5.035000000 MHZ| 1 it T el 10.050000000 MHz|
163.7) 7 a factor 82.2
od . ad ;
\: d
A — = ~~ 1/ A5V, T
2 Bt Ao 209
=30 <30
40 -0
S0 S0
<0 40
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 524,42 Wz 15.26 bm | nde down 5,038 Mz Wi 1 526,493 MRz 17.12 dem | nde down 10.05 Mnz
T1 1 821.532 MHz -10.47 d8m ndB 26.00 d& T1 1 B819.065 MHz -9.23 dém ndg 26.00 d&
T2 1 B26.567 MHz -10.64 dBm Q factor 163.7 12 1 B29.115 MHz -8.02 dém q factor 82.2

824MHz/ 15MHz / 64QAM

N/A

Spectrum

=)

Ref Level 30.00 dém
e att 30 d8
SGL Count 1007100

Offset 11.00 dB = RBW
SWT 125 s @ VBW

300 kHz
1 MHz

Mode FFT

| s

MIL1]

y nds
EE

Q factor

15.62 abr
825.7380 MHz|

26.00 dB|

14.535000000 MHz|

\ 56.8)

el

40

GF 824.0 MHz

1001 pts

Span 50.0 MHz

Marke:

X-value |

Y-value |

Function

| Function Resul

v
Type | Ref | Trc |
M1 1

£25,738 MHZ

T1 1
T2 1

816,657 MHz
§31.193 MHz

15.62 d8m
-10.48 dém
-10.41 dBm

nde down
nd8
qQ factor

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al2-60f 15




Report No. : FG402228B

e%FCC RADIO TEST REPORT

SPORTON LAB.

LTE Band 26

824MHz/ 1.4MHz / 256 QAM 824MHz/ 3MHz / 256QAM

pectrum - Spectrum k2
Ref Level 30,00 dom  Offset 11.00 06 = RBW 30 FHz Ref Level 30.00 dom _ Offset 11.00 06 = RBW 100 FHz
= ATL 30d8 SWT 62.2 U5 @ VBW 100 kH2  Mode FFT po AL 30 d8  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
1570 dom I 15.17 dom)|
62412590 MHz 62414390 MHz]
@ 26.00 dBj 0 26.00 dB)
o 1.303500000 MHz] o 2.140000000 MHz
f 632.2] 262.4
0 df ’! od
\zz
/
20 - 20
/ e N/ =
N N A N
36 ek < o a0
40 -0
S0 S0
<0 40
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 524.1250 1z 15.70 gbm | nde down 13038 Mz Wi 1 524,1439 1z 15,17 dem | nde down 3.1409 Mz
T1 1 823.3399 MHz -10.38 d8m ndB 26.00 d& T1 1 822.4206 MHz -10.99 d8m ndg 26.00 d&
T2 1 824.6434 MHz -10.35 dBm Q factor £32.2 12 1 825.5704 MHz -10.71 dém q factor 262.4

824MHz/ 5MHz / 256QAM

824MHz/ 10MHz / 256QAM

Spectrum

=)

Ref Level 30.00 dém

Offset 11,00 0B » RBW 100 kHz

Spectrum

=]

Ref Level 30,00 dém

Offset 11,00 0B » RBW 300 kHz

= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 12.6 5 & VBW 1 MHZ  Made FFT
561 Count 100/100 SGL Count 100/100
| s | CEE
mi 1311 dnm I 160 dnm)|
622.00200 MHz 821,240 MHz|
@ ndB 26.00 dBj 0 L hde 26.00 dB)
65 2| AR 2|
o TBVLe Vi iy 1.965000000 MH. - , B 10.090000000 MH
Q factor \ 165.5) 7 a factor g1.4
|
0 ' ad t
I
Y
\
20 : J - ~—
g0y .
40 40
S0 S0
<0 40
CF 824.0 MHz 1001 pts Span 10.0 MHz CF B24.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Resul | Type | Ref | Trc | X-value | v-value Function | Function Result
M1 1 22,092 MRz 14,11 dbm nele. down 965 Mz Wi 1 521,243 MRz 16.30 dom | nde down 10.09 MRz
T1 1 B821.463 MHz -11.73 d8m ndB 26.00 d& T1 1 B18.045 MHz -9.98 d8m ndg 26.00 d&
T2 1 B26.428 MHz -11.79 dBm Q factor 165.6 12 1 B29.035 MHz -a.B4 dBm q factor B1.4

824MHz/ 15MHz / 256QAM

N/A

Spectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 kHz
o att 3008 SWT  12.5p5 @ VBW 1MWHz  Mode FFT
561 Count 100/100
| s
mi 19,77 dnr
27,0270 MHZ]
= 0 26.00 )
AT Pt 14.326000000 MHZ]
10 s
7 Q factor 57.7]
o ,f
] |
iz
A
A \
20 1 '
. ~
S0
<0
CF 824.0 MHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Resul |
ML 1 527,027 MHz 13.77 dbm nele. down
1 1 816,027 MHz -12,55 dsm nds 26.00 d&
T2 1 531,253 MHz -11.88 dBm qQ factor 57.7

1 Al12-70f15

TEL : 886-3-327-3456 Page Number

FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
824MHz 1.09 1.09 2.71 2.72 4.50 4.48 9.02 9.03 | 13.40 | 13.41 - -
Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM ZSfAQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
824MHz 1.10 1.09 2.72 2.74 | 450 4.49 9.04 9.04 | 13.42 | 13.44 - -

TEL : 886-3-327-3456 Page Number : Al2-80f 15

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26

824MHz/ 1.4MHz / QPSK

824MHz/ 1.4MHz / 16QAM

o
v
Ref Level 30,00 dom  Offset 11.00 06 = RBW 30 FHz
o att 3008 SWT  63.2 s @ VBW 100 kHz  Mode FFT
561 Count 100/100
| s
mi 1540 dnm
2 824.022120 MHZ]
= oce By 1.091330867 MHZ|
. L S P P Y T
jT
0 \\
104d
20
{E'WN""A R
40
S0
<0
CF 824.0 MHz 10001 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 82402212 MHZ 15.40 dbm
1 1 823,449575 MHz .81 dém Occ 8w 1.001330867 MHz
T2 1 824,540806 MHz 9.17 dém
L L J

@

Spectrum
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 30 Kz
e At I0d8 SWT  63.2 5 @ VBW 100kHZ  Made FFT
SGL Count 100/100
| CEE
| TR 167 dom|
- 823.751100 MHZ]
% Oce By 1.098050195 MHz|
. Y T
o d
10
i —
/ N
40
50
40
CF B24.0 MHz 10001 pts Span 2.8 MHz
Markar
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 523,7511 WHz 16,34 dam
1 1 623,448455 MHz 7,61 dam Gcc Bw 1.098050195 hHz
12 1 824545505 MHz 7,67 dam
L JU J

824MHz/ 3MHz / QPSK

824MHz/ 3MHz / 16QAM

Ref Level 30,00 dm  Offset 11,00 0B & RBW 100 kHz

fo Att 30d8  SWT 18.9 5 @ VBW 300 kHz  Mode FFT
561 Count 100/100
| s

MI[1] 17.6a dpm|

820679630 Wiz
20 a

2.716528347 MHz|

10

0 d

=30
40
S0
<0
|cF az4.0 MHz 10001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 822.67953 Mz 17.63 dbm
T1 1 822644736 MHz 9,33 dBm Occ Bw
T2 1 825.361264 MHz 11.10 dBm
L L J

Spectrum

=

Ref Level 30,00 dém
o art 0 d8
SGL Count 100/100

Offset 11,00 0B » RBW 100 kHz
SWT 189 s @ VBW 300 kHz  Mode FFT

| CEE

ML 17.77 dBm|
823.299070 MHz|

2.726127387 MHZ,

[RGB g

|~

40

CF 824.0 MHz

10001 pts Span 6.0 MHz

Markar

X-value | Y-value | Function | Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

823.29807 MHz 17.77 dam
822 630937 MHz 11,72 dém Occ Bw
835357064 MHz 11.74 dém

824MHz/ 5MHz / QPSK

824MHz/ 5MHz / 16QAM

Spectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 100 kHz
o att s0ds SWT 19 )5 @ VBW 300 kH2  Mode FFT
561 Count 100/100
| s
ML 16,00 dbr
2 [ 825.241900 MHZ]
S ST e S N 3.504549545 M7
10
o
10 o
P S Rl Lo
Ed
a0
40
S0
<0
CF 824.0 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 525,2419 WHz 18,08 68
1 1 821,751225 MHz 12,34 d8m Occ 8w 4.504540545 MHz
T2 1 826255774 MHz 11.81 dém
L L J

=

Spectrum
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 100 Kz
e At ands SWT 19 s @ VBW 300 kHz  Made FFT
SGL Count 100/100
| CEE
M 17.92 dom)|
- -4 823.946000 MHZ]
. Oce Bw 4.487551245 MHZ
,—wi.nwwf e e L iR
10
od 7
-10 :
fr AN
a0
40
50
40
CF B24.0 MHz 10001 pts Span 10.0 MHz
Markar
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 523,046 MHZ 17,32 daim
1 1 821,750224 MHz 11,21 dém Gcc Bw 4487551248 MHz
12 1 826245775 MHz 10,64 dém
L JU J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al12-90f 15




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26

824MHz/ 10MHz / QPSK

824MHz/ 10MHz / 16QAM

pectrum &3
pectrum oo
4 Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 kHz o Att a0dE SWT  127ps @ VBW  1MHz  Mode FFT
o att 3008 SWT 127 p5 @ VBW 1WHz  Mode FFT SGL Count 100/100
561 Count 100/100 (o 1Pk Miax
| CEEE RN 7.56 dbm
—wim e » §23.02610 MHz
20 = o 9.031096890 MHz
1/\1,-ww\,L_MW\|T 9.023097690 MHz|
o 10 T
{ \ 4 / y
o / 0 : L
] 0. / \
10d I A -1od AN
S i ~ L ™ AT e ]
20 0 d
a0 30
40 -40d
S0 -50 d
<0 60 d
CF 824.0 MHz 10001 pts Span 20.0 MHz CF 8240 e 16001 pis Span 20,0 MHE
Marker e Span A e
Type | Ref | Trc | X-value | v-value | Function | Function Result | | ref | Trc | i | i | i I p r |
o T S24 8973 T 15 7 Type | Ref | Tre %-value v-value Function Function Result
T1 1 810.48045 MHz 13,22 dém Occ Bw 9.02309769 MHz ML L £23.0281 MHz 17.56 dBm
s 1 o8 05se M 5 89 oo 1 L 81049445 MHz 11.05 dom Gcc Bw 9.03109689 MHZ
— T2 1 828.52555 MHz 11.97 dém
L L J -

824MHz/ 15MHz / QPSK

824MHz/ 15MHz / 16QAM

pectrum k2 pectrum k2
Ref Level 30,00 dom  Offset 11.00 0 = RBW 300 FHz Ref Level 30.00 dbm _ Offset 11.00 0 = RBW 200 FHz
= ATL 30d8 SWT 12.6 5 & VBW 1 MHZ Mode FFT po AL 30 d8  SWT 12.6 5 & VBW 1 MHZ  Made FFT
561 Count 100/100 SGL Count 100/100
| s | CEE
17.41 o I 16.77 dom)|
2 827.79460 MH} - . 825.37690 MHz
13.408659134 MHZ] : Oce Bw 13.414658534 MH|
o - B T o Ve et
[ \
od 4
T T
204 J}ﬂ -
™
Mg 20 daff P PN M
40 40
S0 S0
<0 40
CF 824.0 MHz 10001 pts Span 50.0 MHz CF B24.0 MHz 10001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 5277046 1HZ 17.41 dbm Wi 1 525.3760 1HZ 16.77 dom
T1 1 817.20567 MHz 11,40 d8m Occ Bw 13.408659134 MHz T1 1 817.20867 MHz 11.58 d8m Occ Bw 13.414658534 MHz
T2 1 830.70433 MHz 11.74 dBm T2 1 830.71333 MHz 11.17 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al2-100f 15



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26

824MHz/ 1.4MHz / 64QAM

824MHz/ 3MHz / 64QAM

pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 30 kHz
o att 3008 SWT  63.2 s @ VBW 100 kHz  Mode FFT
561 Count 100/100
| s
ML 16.02 Ao
2 823.887730 MHZ]
X oce Bw 1.103369663 MHZ]
. P A el e e e
i
o 1
104d
\
20 dem—} A
e
“a0
40
S0
<0
CF 824.0 MHz 10001 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 823.88773 MHZ 16,02 68m
1 1 823,454335 MHz .82 dém Occ 8w 1103369663 MHz
T2 1 824557704 MHz 7.73 dm

pectrum

&

SGL Count 100/100

RefLevel 30.00 dém  Offset 11,00 0B & RBW 100 kHz
e Art 0da SWT

18.9 45 @ VBW 300 kHz  Mode FFT

| CEE

ML 17.42 apm|
825,101490 MHz|

2.727927207 MHZ,

e A,

7
TN v Y
2 =
a0
0
=0
<0
CF B24.0 MHz 10001 pts Span 6.0 Mz
Markar
Type | Ref | Trc| X-value |__Y-value | Function_| Eunction Result |
w1 T 37510143 W 17.42 dBm
T 1 822631837 Mae 1165 dam e Bw 2.727927207 Mz
T 1 625356464 MHz 1053 dam

824MHz/ 5MHz / 64QAM

824MHz/ 10MHz / 64QAM

pectrum

=)

Ref Level 30,00 dm  Offset 11,00 0B & RBW 100 kHz
e att 30da SWT 19 45 @ VBW 300 kM2 Mode FFT
SGL Count 1007100

| s

MIL1]
20

jcc By

824,882900 MHZ]
4.50254

15.42 apm|

19745 MHZ]

. | oo MW,'T\

0 d

40

GF 824.0 MHz 10001 pts Span

10.0 MHz

Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1

524.8829 MHZ
B21,747225 MHz
836,243775 MHz

15,42 dém
9,99 dém
10.71 dém

T1 1
T2 1

Oce Bw

4.503540745 MHz

-~

pectrum

=]

Ref Level 30,00 dém
e Art 30 d8
SGL Count 100/100

Offset 11,00 0B » RBW 300 kHz
SWT 12745 @ VBW 1MHZ Mode FFT

| CEE

ML 17.61 dbm|
621.47230 MHe|

9.045095490 MHz,

[FR) NPT SR [P S

A

5 —

<30

-0

S0

40

CF 824.0 MHz 10001 pts Span 20.0 MHz

Marker

Type | Ref | Trc| X-value | v-value | Function | Eunction Result |
Wi 1 521.4723 Wz 17.61 dom
T1 1 819.47645 MHz 11.75 dBm Occ Bw 0.04509549 MHz
T2 1 828.52155 MHz 11.48 dBm

824MHz/ 15MHz / 64QAM

N/A

pectrum

=)

Ref Level 30,00 dm  Offset 11,00 0B & RBW 300 kHz

o att 3008 SWT  12.5p5 @ VBW 1MWHz  Mode FFT
561 Count 100/100
| s
ML 16.06 dom)
. 823.47210 MM}
“ - oce Bw 13.423657634 MHZ]
10 i AYA —-«H‘rﬁ A

40

0

<0

CF 824.0 MHz 10001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 523.4721 Wz 16.06 dbm
1 1 817.29567 MHz 9,95 dém Oce Bw 13.423657634 MHz
T2 1 830.71933 MHz 10.50 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al2 - 11 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 26

824MHz/ 1.4MHz / 256 QAM

824MHz/ 3MHz / 256QAM

pectrum k2 pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 30 kHz Ref Level 30.00 Gom  Offset 11.00 0B = RBW 100 Kz
= ATL 30d8 SWT 63.2 ys @ VBW 100 kHz  Mode FFT po AL 30 d8  SWT 18.9 5 & VBW 300 kHZ  Mode FFT
561 Count 100/100 SGL Count 100/100
| s | CEE
ML 1350 dom) M 15.47 dom)|
2 823.762560 MHZ] - 824.280770 MHZ]
™ Occ Bw 1.093570643 MHZ| . Occ Bw 2.748325167 MHZ|
- 11y L. o Lfa A 1 T O e i il e e Yt
i
{
o i o d ]
J| 7 \
10 d
20 20 J.\.‘/
WA L — R
-30, = A~ - a0
40 40
S0 S0
<0 40
CF 824.0 MHz 10001 pts Span 2.8 MHz CF B24.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 823. 76258 MHZ 14,30 68 M1 1 824.26077 MHZ 15,47 daim
T1 1 823453495 MHz 7.63 dBm Occ Bw 1.093570643 MHz T1 1 822.638136 MHz 9.47 d8m Occ Bw 2.748325167 MHz
T2 1 824547065 MHz 7.76 dBm T2 1 825.386461 MHz 8.65 dém

824MHz/ 5MHz / 256QAM

824MHz/ 10MHz / 256QAM

pectrum k2 pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 100 kHz Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 Kz
= ATL 30d8 SWT 19 45 @ VBW 300 kHz  Mode FFT po AL 30 d8  SWT 12.7 5 & VBW 1 MHZ  Made FFT
561 Count 100/100 SGL Count 100/100
| s | CEE
ML 1774 o M 1520 dom)|
2 822.065200 MHZ] - 827.15170 MHz
oce Bw 4.497550245 MHZ| r)(.u.nw"K‘ . 9.047095290 MHz
~ T AP b -
10 ¥ f‘\f'\"xvﬁa. e, T 0 e AATRATN V| ¥
/ \ / \
o o d \
/ | / |
10 d F 7
/ /
20 / A 20
\ hm)
\ \
s fa A 2 Fayay e
v 7
40 40
S0 S0
<0 40
CF 824.0 MHz 10001 pts Span 10.0 MHz CF B24.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 522,0652 WHz 12,74 68 M1 1 827,1517 WHz 15,20 daim
T1 1 821754225 MHz 8,41 dBm Occ Bw 4.497550245 MHz T1 1 810.40045 MHz 2,66 d8m Occ Bw 0.04709529 MHz
T2 1 826.251775 MHz 7.58 dém T2 1 82853755 MHz 9.90 d8m
il

824MHz/15MHz / 256QAM

N/A

pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 kHz
o att 3008 SWT  12.5p5 @ VBW 1MWHz  Mode FFT
561 Count 100/100
| s
ML 1392 dom)
2 818.92750 MH}
oce Bw 13.447655234 MHZ]
o E g P
a4 / |
0 f Y
04 { \
-10 ] -
20 \
\
vy 3 o,
a0 ]
I
S0
<0
CF 824.0 MHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 18,0275 WHz 14,32 68
1 1 817.25067 MHz .35 dém Occ 8w 13.447655234 MHz
T2 1 830.50833 MHz .26 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

824MHz/ QPSK

824MHz/ QPSK

S i Spe =)
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Tm:k PA Limit Tm:k PABS
g _SPURIOUS _LINE_ARBRS PARS Adne SPURIOUS_LINE_ABS PASS
-10 e -10 4R
10US_LINE_ABS_ 10US_LINE_ABS_
-40 dBm -40 dB ——
i PN E——— | i o W FR——
-50 dBm J - -50 dBm J =
potpnnyes s
-70 dBm -70 dBrm
-80 dBém -80 dB
-90 dBm -90 dbr
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 814,000 MHz 100.000 kHz 631.75589 MHz -55.89 dBém -42.89 d& 30.000 MHz 814.000 MHz 100.000 kHz 802,65721 MHz -55.83 dBm -42.83 dB
849,000 MHz 1,000 GHz 100.000 kHz 552,49650 MHz -55.45 dBm -42.45 dB 843,000 MHz 1.000 GHz 100.000 kHz 50163493 MHz -55.45 dBm -42.45 dB
1,000 GHz 3,000 GHz 1.000 MHz 2.63884 GHz -44.94 dBm -31.94 d8 1.000 GHz 3,000 GHz 1,000 MHz 1.64559 GHz -44.41 dBrm -31.41 d8
3,000 GHz 7,000 GHz 1.000 MHz 6.21576 GHz -40.70 dém -27.70 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.90125 GHz -40.67 dBm -27.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33717 GHz -41.60 dBm -28.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.32017 GHz -41.50 dBm -28.59 dB
( || J ( || J wo
Date: 1€ 6 Date

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

824MHz/ QPSK

824MHz/ QPSK

oo oo
v € v I
Ref Level 0.00 dem  Offset 11.00 d& Mode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Tm:k Limit Tm:k PABS
& _SPURIOUS LINE_ABS Jdne _SPURIOUS LINE_ABS PABS
-10 e -10 4R
S _[INE_ABS_ _INE_ABS_
-30 dem
-40 dBm -40 dB
e Pt PN RR—— , Amaiat S SRR AN
-50 dem -50 dBm:
-70 dBm -70 dBrm
-80 dBm -80 dB
-90 dem -a0 der
Start 90.0 MHz 34005 pts Stop 9.0 GHz Start 80.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emisskons Bpurious Emizsions
Rongelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit |
30.000 MHz 814,000 MHz 100.000 kHz 512.16261 MHz -55.69 dBm -42.69 d& 30.000 MHz 814.000 MHz 100.000 kHz 774,04300 MHz -55.60 dBm -42.60 d&
849,000 MHz 1.000 GHz 100.000 kHz 974.98426 MHz -54.60 dBm -41.60 dB 849.000 MHz 1.000 GHz 100.000 kHz 916.80285 MHz -55.63 dBm -42.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -44.32 dem -31.32 d8 1.000 GHz 3.000 GHz 1,000 MHz 1.63959 GHz -44.07 dBm -31.07 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.03076 GHz -40.49 dBm -27.49 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -40.57 dBm -27.57 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.01175 GHz -41.65 dBm -28.65 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.04124 GHz -41.66 dBm -28.66 dB
| J J ) v L J J o
Date: 1¢ 13545020 Date: 1¢ e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

LTE Band 26 / 15MHz N/A
824MHz/ QPSK N/A
Spectrum =
Ref Level 0.00 dém  Offset 11.00 d Mode Auto Sweep
SGL Count 100/100
@1 avagPwr
Limit jlhn:k PABS
10 Jﬁ'\“‘." .‘CMIRI(IIHQ INE_ABS PASS
| SPURIOUS_LINE_ABS_
20
-30 dBm
-40 dB
n g PN A——
-50 dBm
i
=70 dBr
-80 dB
-90 der
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 814,000 MHz 100.000 kHz 812.99556 MHz -54.24 dBm -4l.24 dB
849,000 MHz 1,000 GHz 100.000 kHz 880.27911 MHz -55.43 dBm -42.43 dB
1,000 GHz 3,000 GHz 1,000 MHz 1.63509 GHz -44.50 dBrm -31.50 dB
3,000 GHz 7,000 GHz 1,000 MHz 6.21676 GHz -40.56 dBm -27.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32067 GHz -41.69 dBm -28.69 dB
L 1 J ) e
Date: 16.DEC.2024 14:09:49
TEL : 886-3-327-3456 Page Number 1 Al12 - 14 of 15

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / 824MHzannel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0063
40 Normal Voltage 0.0052
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0097
0 Normal Voltage 0.0089
PASS
-10 Normal Voltage 0.0061
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0090
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0070

Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.

TEL : 886-3-327-3456 Page Number 1 Al2-150f 15
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.42 6.17 6.72 6.70 PASS
TEL : 886-3-327-3456 Page Number : Al13-10f23

FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 30/ 10MHz / QPSK

LTE Band 30/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30,00 dém  Offset 12,10 0B
= At 0 ds AQ

2ms @ RBW 10 MHz
@153 view

|CF 2.31 GHz

Complementary Cumulative Distribution Function

Mean Pwir + 20.00 dB

Samples: 130000
Mean | Peak | crast | 10% | 1% 1 0.1% | 0.01%
Trace 1 [21.50 dém 2742 dem 552 ab 252 d& 346 dB. 542 0B 550 ab
l— —_—
)i Wi e

G
v
Ref Level 30.00 dém  Offset 12.10 db
= Att 0 de AQ 2ms @ RBW 10 MHz
(@155 view
0.
y N
1E0
S
\
\
1
1E-05 -
lcF 2.91 Ghz Mean Pwr + 20.00 d
c ry Cumulative Function Samples: 130000
Mean | Paak | crest | 10% | 1% 1 01% | 0.01% |
Trace 1 [20.45 dém __ 27.59 dém 7.12 B 31348 515 .17 dE 5.72 OB

LTE Band 30/ 10MHz / 64QAM
Middle Channel / Full RB

LTE Band 30/ 10MHz / 256QAM

Mean Pywr + 20.00 dib
Complementary Cumulative Distribution Function

Spectrum 32 Spectrum 2
Ref Level 30,00 dom Offset 12,10 db Ref Level 30,00 dém  Offset 12.10 dB
= Att 30ds  AQ 2ms & RBW 10 MHz = Att 30de  AQ 2ms & RBW 10 MHz
@153 View @153 View
0.1 o -l
s B
S S
0. - | - 0. 5
\\ \ A\ oy
£ £
C
\ V‘
= '.I = il
{ T
\
1E-05: 1[ 1E-05: \1
eraaian:

lcF 2.91 Ghz Mean Pwr + 20.00 d
Samples: 130000 c ry Cumulative Function Samples: 130000
Mean | Peak | crast | 10% | 1% 1 0.1% | 0019 | Mean | Paak | crest | 10% | 1% 1 01% | 0.01% |
Trace 1 [(15.33 dém __ 27.61 dem d.16 ab 31948 548 b 6.72 oB 75108 Trace 1 [15.96 dem __27.56 dém 5.62 OB 3.25 d& £30 db £.70 dE 7.59 B
l— —_— —
)i W e N SARR D

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 5.16 5.14 9.68 9.97 - - - -

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM ZSfAQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
Middle CH - - - - 5.04 4.99 9.89 9.81 - - - -

TEL : 886-3-327-3456 Page Number : A13-30f 23

FAX . 886-3-328-4978




e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG402228B

LTE Band 30

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum k2
Ref Level 30.00 Gom  Offset 12,10 0B = RBW 100 kHz
o att I0de SWT 19 s @ VBW 200 kM2 Mode FFT
561 Count 100/100
| s
ML 1540 dom)
2.31106900 GHZ]
“ " 26.00 de}
10 A e T 5.165000000 MHz|
T q factor 447.5
/
o
N
20
ot e \
Pl AN A
W patal gty U
40
S0
<0
CF 2.01 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 2.511060 GHz 15,43 68 nde down 5,165 MHz
1 1 2.307453 GHz -10.71 dém nds 26.00 d&.
T2 1 2.312617 GHz -10.69 dm qQ factor 447.5
il

Spectrum [@]

RefLevel 30,00 dém  Offset 12,10 0B & RBW 100 kHz

po AL 30 da  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100
| CEE
M 1581 dom)|
0 . 2.30963000 GHz
b3 nds 26.00 d8
0 o~ P e A e, 5.145000000 MHz,
a factor 448.9)
od
s AR
40
S0
40
CF 2.01 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | v-velue | Function | Function Result |
M1 1 2.30963 GHz 15,81 daim 18 down 5,145 MHz
T1 1 2.307423 GHz -10.06 d8m ndg 26.00 d&
T2 1 2.312567 GHz -10.11 dém q factor 448.9
L I 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

SF
Ref Level 30.00 Gom  Offset 12.10 0B = RBW 300 KHZ

e At 30d8 SWT  1Z.55 @ VBW 1MHZ Made FFT

SGL Count 100/100

| CEE

D] 6.3 dom
2.3072630 GHe|

ndg, 26.00 8|
B 9.970000000 MHz
a factor 201.4

Py

B

40

CF 2.31 GHz 1001 pts Span 20.0 MHz
Markar
Type | Ref | Trc | X-value | v-value | Function | Function Result |
Wi 1 2.307263 Gz 16,43 dom | nde down 5.97 Mz

T1 1 2.304965 GHz -9.32 dém
T2 1 2.314935 GHz -3.26 dém

ok
q factor

26,00 d&.
231.4

Spectrum k2
Ref Level 30.00 Gom  Offset 12,10 0B = RBW 300 kHz
o att 3008 SWT  12.5p5 @ VBW 1MHz  Mode FFT
561 Count 100/100
| s
ML 16.79 dom)
2.3070630 GHe|
“ 26.00 de}
- 9.690000000 MH_|
i 238.1
o .
Tt
¥
20 —
Sy e,
E
40
S0
<0
CF 2.01 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 2.307063 GHz nde down 9.60 MHz
1 1 2.308185 GHz nds 26.00 d&
T2 1 2.314875 GHz -9.43 dém qQ factor 238.1

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum k2
Ref Level 30.00 Gom  Offset 12,10 0B = RBW 100 kHz
o att I0de SWT 19 s @ VBW 200 kM2 Mode FFT
561 Count 100/100
| s
ML 1366 dbr
2 . 2.31209800 GHZ]
nd8 ¥ 26.00 de}
- Ay AR 5.045000000 MH_|
Q factor 3 458.3)
o L
f |
y
—av s, A
A Ay
40
S0
<0
CF 2.01 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 2.312096 GHz 14,86 08 nde down 5,045 MHz
1 1 2.307483 GHz -11,31 dém nds 26.00 d&.
T2 1 2.312527 GHz -10.89 dm qQ factor 458.3

SF
Ref Level 30.00 Gom  Offset 12.10 0B = RBW 300 KHZ
e At 30d8 SWT  1Z.55 @ VBW 1MHZ Made FFT
SGL Count 100/100
| CEE
M 1345 dom)|
2.3116180 GHz
= ThdB 26.00 d8
- i | Lo o B 9.890000000 MHz
T a factor 233.7]
04 / |
| At
Ny [~ e,
40
50
40
CF 2.01 GHz 1001 pts Span 20.0 MHz
Markar
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 2.311618 GHz 14,45 daim 18 down 9.89 MHz
1 1 205145 GHz -11,80 dam g 26.00 d&.
12 1 2.315035 GHz -11.61 dam q factor 233.7
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

s m = Spectrum k2
Ref Level 30.00 Gom  Offset 12,10 0B = RBW 100 kHz Ref Level 30.00 Gom  Offset 12.10 0B = RBW 300 KHZ
o att s0d8 SWT 195 ® VBW 300 kHz Mode FFT o At 30d8 SWT  12.5p5 @ VBW 1MHz Made FFT
561 Count 100/100 SGL Count 100/100
[.]Pk Max [.JPk Max
mi I 1
2.3 2.3072
20 dem 26.00 dBj 0 dem ndB 26.00 dB)
N 4995000000 MHz| AP By e, 9.810000000 MHz
10 dbm . 462.6) 10 dam T Q factor Y 235.2|
/ / \
0 df + t od + T
..4" “. r’ i
-10 di - % -10 d £
Y Y, ] T
) \ / \
20 2 3
T e i B o NN
e v . ey
40 40
S0 =
<0 40
CF 2.01 GHz 1001 pts Span 10.0 MHz CF 2.01 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 2.310580 GHz 12,80 68m nde down 4,005 MHz Wi T 2.307243 Gz 14.65 dom | nde down 581 iz
T1 1 2.307512 GHz -13.23 d8m ndB 26.00 d& T1 1 2.305045 GHz -11.28 d8m ndg 26.00 d&
T2 1 2.312507 GHz -13.26 dBm Q factor 462.6 12 1 2.314855 GHz -11.54 dém q factor 235.2
~ ™

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG402228B

Occupied Bandwidth

Mode LTE Band 30 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4,51 4.48 9.06 9.08 - - - -
Mode LTE Band 30 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM ZSfAQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
Middle CH - - - - 4.48 4.51 9.04 9.10 - - - -
TEL : 886-3-327-3456 Page Number : A13-60f 23

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 30

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 dbm  Offset 12.10 dB & RBW 100 kHz Ref Level 30.00 dBm  Offset 12.10 dB & RBW 100 kHz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1649 dnm I 1625 dom)|
- 2,308690100 GHz} - " 2,310769900 GHz
! x 4.515548445 MH7| s B 4.488551145 MHZ
o ekt A » N e A T e
[ ]
0 o / od }
/ I
10 d X 10 d L
=0 L A o
N —— AL
=30
-40 40
-s0 S0
<0 40
CF 2.31 GHz 10001 pts Span 10.0 MHz CF 2.31 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 2.3085901 GHz 16,49 dbm Wi 1 2.3107699 GHz 16.25 dem
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Ref Level 30,00 dém  Offset 12,10 a8 Mode Auto Sweep
SGL Count 100/100

Limit fheck PARS

20 dBr —FPORTOTS I er e

RN

Start 2.288 GHz 10010 pts Stop 2.928 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit

2,288 GHz 2.282 GHz 1.000 MHz 2.26860 GHz -44.04 dém | -7.04 dB
2,292 Gz 2.296 GHz 1.000 MHz 2.29340 GHz “44.15 dBm BEREY)
2,296 GhHz 2,300 GHz 1,000 MHz 2.20834 GHz -43.70 deém -18.70 de
2,300 GhHz 2,300 GHz 1,000 MHz 2.30863 GHz -43.98 dem -30.98 de
2,300 Ghz 2,310 GHz £0.000 kHz 2.30086 GHz ~56.46 dbm -43.46 dB
2,310 GHz 2.315 GHz 100.000 kHz 2.31485 GHz 21.24 dim -8.76 db
2.315 GHz 2.316 GHz £0.000 kHz 2.31500 GHz -21.68 dBm -6.68 dB
2,316 GH2 2.320 GHz 1.000 MHz 2.31602 GHz -35.50 dBm | -22.50 dB
2,320 GHz 2.324 GHz 1.000 MHz 2.32214 GHz -42.54 d8m | -17.54 dB
2,324 GHz 2.328 GHz 1.000 MHz 2.32793 GHz -44.14 dBm | -13.14 dB

" (=)
Ref Level 30,00 dém Offset 12,10 d8 & RBW 100 kHz
po At 30 dB & BWT 100 ms & VBW 300 kHz  Made Swesp
SGL Count 100,100
(@1Fm Avarwr

60 d

CF 2.3045 GHz 1001 pts Span 2.0 MHz

Channel Povier

Bandwidth 1,00 MHz

Power -21.90 dBm

J

Tx Total -21,90 dBm

&

Ref Level 30,00 dém Offset 12,10 d8 & RBW 100 kHz

o att I0dB @ BWT  100ms @ VBW J00kHz  Mode Swesp
SGL Count 100/100

[@3Fm AvgPwr

-0

50 df
| o Ll

60 d

CF 2,3095 GHz 1001 pts Span 2.0 MHz
Channel Povier

Bandwidth 1,00 MHz

Power -45.18 dBm

J

Tx Total -45,18 dBm

Highest Band Edge /1 RB / Upper zoom in

Ref Level 30,00 dom  Offset 12.10 05 = RBW 100 kHz

e att I0dB @ BWT 100 ms e VBW 300 kHz  Made Sweep
SGL Count 100/100

E]Rm BvgPwr

-0

-50 df
T
60 o

CF 2.3105 GHz 1001 pts Span 2.0 MHz

Channel Power

Bandwidth 1.00 MHz

Power -45.35 dBm

J

Tx Total -45.35 dBm

&

Ref Level 30,00 dom  Offset 12.10 05 = RBW 100 kHz

e att I0dB @ BWT 100 ms e VBW 300 kHz  Made Sweep
SGL Count 100/100

E]Rm BvgPwr

20 dpr

-0

Sod

50 d

1001 pts Span 2.0 MHz

CF 2.3155 GHz
Channel Power

Bandwidth 1.00 MHz Power -21.74 dBm

L ] J

Date: 26.DEC.2024 15:13:09

Tx Total -21.74 dBm
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